

Staffordshire Inflatable Testing

email : info@pipa-tester.co.uk

Tel : 07721-312167

Annual Bouncy Castle Test Report



Bouncy Castle Test EN14960-1 : 2019
Tester S. Rhodes (RPII Tester AI0135)
Test Date 13th September 2024
Next Test Due 12th September 2025
Test Result PASSED
Unit Human Wrecking Ball
Manufacturer Hoppborgsgruppen
Serial No..... 150418
Year of Manufacturer... ..2018
Size L 6.2M x W 6.2M x H 3.8M
Max User Height..... 1.8 Metres Tall

No. of Users

Upto 1M	1 - 1.2M	1.2 - 1.3M	Over 1.3M
6	6	6	6

Fan Test complete.....1.5hp Power Fan Metal Blower

Owner : The Best Fun LTD 01543 660321



NOTE: To ensue correct pressure ensure ppe from blower is straight with no bends or kinks.